Dose: Give every 4 to 6 ho

How to give the right amo

unt of ACETAMINOPHEN (also known as Tylenol) is different depending on whi
urs as needed for fever or pain. DO NOT GIVE MORE THAN 4 DOSES IN 24 HOURS.

ch medicine you plan to give.

10mL+10mL=20mL

Do NOT use with any other medicine containing acetaminophen.
, . h' . , ] Children’s Children’s Acetaminophen Aduit’s Adult’s
Weight Age |nfant(?6€«<[:n<zt?;nr:lrt;>p en Chlldrez:le(s) ﬁgc?;anrml)nophen Acetaminophen | Dissolvable Packets | Acetaminophen Acetaminophen
Chewables (160 mg) | (160 mg/ powder pack) Tablets (325mg) | Tablets (500 mg)
6 to 11 pounds 0 to 3 months 1.25mL
(3 to 5 kilograms)
121017 pounds | 4 to 11 months 2.5mL
(about 5 to 7 kilograms) —_— —_— —_—
1810 23 pounds |12 to 23 months 3.75mL
{about 8 to 10 kilograms) [ 2l 2lg 2 - - -
24 to 35 pounds 2 to 3 years ——
{about 11 to 15 kilograms) 5mb O s
36 to 47 pounds 4 t0 5 years o
(about 16 to 21 kilograms) — pom M g5 —_—
48 to 59 pounds 6 to 8 years S e 2 tablets 2 packets 1 tablet
about 22 fo 26 kilograms; R m om R\ R — e I
( grams) > e (@
60 to 71 pounds ) 9to 10 years 2 Y tablets 2 packets 1 tablet
{about 27 to 32 kilograms - ) B v -
72 to 95 pounds 11 years
{about 33 to 43 kilograms) 3 1 Y2 tablets 1 fablet
— Ob| O
96 pounds or more 12 years
(more than 43 kilograms) or older

1 tablet
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